I~
Interchangeable Parts List

D30, D36, 1-40, 1-50

Part No. Nomenclature D30 D36 1-40 1-50
18556A Retainer, nut ¥ X X X
24093 Pawl, starter X X
24236 Washer, plain No. 10 X X X %
24818 Cup, starter handle X X X .
24822 Handle, starter % %
28042 ‘Tube, oiler pickup X X X %
28053 Retainer, nut X X X X
28092 Washer, felt X
28716 Rope, starter X X
28935 Retainer, crankcase cover nut X X x X
36144 Pin, starter pawl X X
361518 Screw, blade adjusting X X X X
36200 Fuel Cap Assy X X X %
36499 Spring, throttle X X X X
50003A Flywheel Assy X x X X
500268 Gasket, airbox X X X X
500298 Fan Housing Assy X X X X
50032A Insulator, reed plate x X x X
50034B Gasket, fuel tank X x X x
50041 Brace, handle X X X X
50051 Mounting Stud, fuel tank X X X X
50057 Coil & Lamination Assy x X X
50060 Clutch Assy X X X X
50061 Frame Assy % X
50062 Insulator, frame X X X X
50063 Saddle, frame X X X X
50064 Washer, square X X X X
50070C Carburetor & Fuel Pump Assy X x X X
500728 Guard, clutch X X X
50074 Condenser 3% X X X
5007 6A Breaker Assy X X x X
50082 Hose, fuel flex X X X X
50087 A Airbox Assy X x X
50089 Grommet, carburetor controls x X % x
50091B Trigger, airbox assy X X X X
500928 Valve Body X X X X

#7002



INTERCHANGEABLE PARTS LIST—D30, D36, 1-40, 1-50
September 1959

Part No. Nomenclature D30 D36 1-40 1-50
50097 Hose, fuel X X X X
50114A Cover, fuel tank X X X
50115 Pipe, exhaust X x
50120 Spark Plug Wire Assy X X X X
50121 Coil & Terminal Assy X X x X
50123A Gasket, carburetor x X X X
50124A Filter X % X X
50126 Gasket, oiler valve X X X X
50128 Bushing, sprocket drum x x x X
50129 Sprocket, Drum & Bearing Assy X X X X
50132 Washer, sprocket assy X X X X
50137 Primary Wire Assy X X X x
50141A Gasket, bottom X X X X
50144 Clutch Rotor Assy X X x X
50147 A Spring, choke x X x X
50148B Button, choke X X X X
50171 Seat, valve X X X X
50173A Spring, valve X X X x
50174 Disc, valve X X X X
50206 Piston Assy X X
50207 A Pin, piston X X X X
50212 Frame Assy X X
50215 Clamp, frame X X
50218 Grip, handle i X
50340 S=aling Screw Assy X X X X
50352 Cover, bar X
50381 Insulator, breaker terminal ¢x X X X
50427 Plug, sawdust X x X X
50440 Retainer, fuel filter X x X X
50493 Shaft, throttle X X x X
50494 Carburetor Body Assy X X X X
50497 Pickup, condensate oil X X
50501 Tube, fuel tank vent % x
50505A Fuel Vent Orifice Assy X X
50507 Pin, airbox assy trigger X X X %
50513 Oil Tank Assy X
50515 Crankcase Cover Assy X X
50517 Fuel Tank & Oil Pump Assy X
50522 Cup, cover X X
50525 Fuel Tank Assy X
50529 Starter Assy X X
50547 Base, starter X X
50549 Starter Shaft Assy X X
50552 Cover, starter X X
50566 Airbox Assy X

"\.'



INTERCHANGEABLE PARTS LIST—D30, D36, 1-40, 1-50
September 1959

Part No. Nomenclature D30 D36 1-40 1-50
50568 Pushrod, oiler X
50569 Sealing Screw Assy X X
50570 Seat, spring X
50581 Guard, sawdust: X X
50582 Spring, starter pawl X X
50583 Plate, fuel tank X
50588 Cover, breaker box X X X X
50589 Gasket, breaker box % X % X
50590 Pushrod, throttle X X X X
50591A Button, oiler X
50647 Fuel Tank Assy X
50659 Crankshaft P X
50661 Crankshaft x X
50663 Oil Seal, crankcase X X
50664 Felt, breaker box X X
50671 Retainer, breaker box cover X X % X

*50674 Nut, air cleaner attachment X X

*50686 Adapter X %

*50687 Carburetor Assy X X

*50692 Rod, choke ¥ X

*50699 Airbox Assy X x
50701A Arm, throttle shaft X X X x
50707 Shield, air cleaner screen X X
50733 Crankcase Assy X
50737 Crankcase Assy X
50742 Clamp, fuel hose x X
50747 Reed Plate Assy % X
50748 Plate, reed X X
50776 Screw, self-tapping X X

*50777 A Button, choke X X

*50779 Carburetor Body Assy X ¥

*50785 Stud, air cleaner attachment X X

*50786 Gasket, air cleaner attachment stud X %

*50788 Plug, body channel cup X X

*50789 Choke Shaft & Lever X X

*50794 Fuel Pump Body X X

*50795 Element, fuel strainer X X

*50796 Cover, fuel strainer X X

*50797 Screw, fuel strainer cover retaining X x

*50798 Gasket, fuel strainer cover retaining X x

*50799 Screw, idle speed regulating X X

*50802 Screw, inlet control lever pinion x x

*50803 Throttle Shaft & Lever X X

*Tillotson Carburetor Only



INTERCHANGEABLE PARTS LIST— D30, D36, 1-40, 1-50
September 1959

Part No. Nomenclature D30 D36 1-40 1-50
*50804 Lever, throttle governor X X
*50805 Lockwasher, throttle governor lever X X
*50806 Gasket & Packing Set X X
50817 Button, stopswitch x X
50818 Spring, stopswitch X X
50822 Air Cleaner Cover Assy x X
*50826 Spring, choke shaft return x X
51157 Screen, air cleaner x x % X
*51161A Gasket, carburetor X X
51209 Washer, thrust X X
51240 Gasket, crankcase cover % X X X
51251 Lamination Assy X X X X
51253 Retainer, coil X X x P
51351 Screw, special X X X X
*51396 Adjustment Hole Cover Assy x X
*51446 Lever, choke X x
51464 A Shoe, clutch X x X X
51468 Spring, clutch shoe retaining X St x X
51506 Screen, oil intake X
*51583 Body Channel Welch Plug, 3/8" x X
*51584 Body Channel Welch Plug, 1/4" X X
* 51587 Shutter, choke X X
%51589 Screw, diaphragm chamber drain L X
*51590 Diaphragm x X
25159 Gasket, diaphragm X X
$51592 Cover, diaphragm x X
*51594 Gasket, fuel pump X X
*51595 Diaphragm, fuel pump X X
rh1597 Screw, fil-head, 6-32 x 3/4" X X
51665 Spring, starter rewind X X
*51702 Needle, idle adjustment X X
*51703 O-ring x x
*51704 Gasket, fuel strainer cover X X
51705 Spring, idle speed screw X X
*51707 Needle Seat & Gasket X X
*51708 Gasket, inlet seat X X
* 517079 Lever, inlet control X X
*51711 Spring, inlet tension X X
*51712 Needle, main adjustment X X
51715 Bushing, throttle shaft X X
*51716 Clip, throttle shaft x X
*51717 Screw, throttle shaft clip x X
51719 Screw, throttle governor lever X %
*51720 Shuiter, throttle x X

*Tillotson Carburetor Only



INTERCHANGEABLE PARTS LIST—D30, D36, 1-40, 1-50
September 1959

Part No. Nomenclature D30 D36 1-40 1-50
*51721 Shutter Screw & Lockwasher X x
51775A Sprocket & Drum Assy X X X X
51809 Valve, reed _ X X X X
51848C Drum, starter X X
51940 Piston, oiler X
51941 Retainer, outlet valve spring x
51943 Seat, ball X
51944 Spring, inlet valve X
51945 Spring, outlet valve X
51946 Spring, oiler piston X
51966 Muffler Assy X X
51968 Muffler Baffle Assy x x
51975 Muffler Bottom Assy x X
51979 Muffler Top Assy X X
52388 Cap, oil filler %
54184 Wiper, crankcase cover felt X X
55007 Piston Assy X X
55009 Connecting Rod Assy X X X X
550128 Gasket, cylinder head x X X X
55033 Retainer, air cleaner cover screw X X X X
55063 Seal, capillary X X x X
55065 Pin, inlet lever X X X X
55066 Lever, inlet control X X X x
55067 Diaphragm, carburetor X X X X
55068 A Plate, diaphragm X X X X
55069A Gasket, fuel pump X X X X
55070 Diaphragm, fuel pump X X X X
55082 Clip, throttle shaft X X X X
55084 Spring, inlet control X X X X
55085 Plate, butterfly x x X x
55090 Needle, metering * X X X
55123 Piston Ring Set X X X X
55146 Cylinder Head X X X X
5517 1A Fuel Pump Body X X x P
55343 Seat, ball check X X X X
55348 Filter, fuel X -, X X
55360 Plug, filter X X X X
56397 Screw, round-head, 8-36 x 15/16" X X X x
55446 Clamp, reed X X x X
100006 Washer, plain 3/8" x 3 x X
100010 Cotter Pin X X%
100057 Lockwasher, internal No.8 x X X X
100080 Washer, No.8 X x X X
100199 Woodruff Key, No.3 x » % %

*Tillotson Carburetor Only



INTERCHANGEABLE PARTS LIST—D30, D36, 1-40, 1-50
September 1959

Part No. Nomenclature D30 D36 1-40 1-50
100251 Nut, hex, 8-32 X X X X
100252 Lockwasher, No. 8 X X x X
100268 Grommet X X x X
100302 Ball, 1/8" diameter x X X x
100416 Screw, fil-head, 1/4-20 x 1" X X x X
100549 Ball, 3/16" diameter X
100824 Bearing, ball X X X X
100882 Screw, hex-head, 1/4-20 x 3/4" X X X X
101143 Nut, hex, 1/4-20 X X X X
101148 O-ring X
101179 Nut, hex, 7/16-20 X X X X
101191 Nut, hex, 10-24 (Gripco) X x X x
101270 Washer, special X X X x
101326 Nut, hex, 10-24 (Trilok) X X X X
101348 O-ring, fuel cap % X X X
101356 Screw, socket-head, 10-32 x 5/8" o X
101454 Screw, pan-head, 8-32 x 3/8" X X X X
101563 Screw, socket-head, 10-24 x 1-1/4" X X X X
101616 Tap Lock Insert, 1/4-20 x 5 x X
101883 Ground Wire Assy X X 5% *
101966 Screw, round-head, 10-24 x 5/8" (Sems) X ¥
102189 Washer, plain No.10 X X X X
102219 Screw, fil-head, 8-32 x 1/4" X X X X
102388 Screw, hex-head, 10-24 x 5/8" x X X
102399 Speednut X X X 3
102742 Needle Roller x x X x
102758 Expansion Plug, 1/2" X X X X
102760 Screw, hex-head, 10-24 x 1" X X
102761 Screw, hex-head, 10-24 x 7/8" X X X X
102763 Screw, hex-head, 10-24 x 3/4" X x X X
102764 Screw, hex-head, 10-24 x 1-1/4" x x
102808 Rivet, oval-head, 1/8" diameter x 3/16" x X
103047 Pin, starter assy X ¢
103198 O-ring X
103242 Nut, hex, 1/4-20 X x X x
103259 Bolt, hex-head, 1/4-20 x 1-3/8" x
103361 Screw, fil-head, 10-24 x 1-5/8" x x
103464 Screw, hex-head, 10-24 x 3/4" (Sems) % - % i
103540 Lockwasher, internal X % X X
103672 Screw, fil-head, 8-32 x 1/2" (Sems) x X x X
103697 Rivet, starter assy x b%
103725 Screw, fil-head, 10-24 x 1" (Sems) x x
103729 Nut, hex, 3/8-24 X x x x
103741 Speednut X x X X
103744 Washer, sealing No. 10 X x X X



INTERCHANGEABLE PARTS LIST—D30, D36, 1-40, 1-50
September 1959

Part No. Nomenclature D30 D36 1-40 1-50
103819 Rivet, 3/16" diameter x 5/16" X X
104000 Screw, pan-head, 4-40 x 1/4" X X X X
104001 O-ring x X x X
104128 Oil Seal X X X x
104129 Bearing, needle X X x >
104138 Screw, hex-head, 10-24 x 7/8" (Sems) X X X X
104140 Grommet, -throttle X X X X
104145 Expansion Plug, 3/4" X X X P
104155 Screw, oval-head, 10-24 x 1-1/2" X X X X
104164 Screw, pan-head, 4-40 x 1/4" X X
104230 Speednut X X
104231 Retainer, airbox assy pin X X X X
104255 Retainer, nut X X b% 3
104256 Retainer, nut X X X X



